

From 1 February 2014 Lucideon will be the new name
for Ceram - www.lucideon.com

tel: (customer enquiries) +44 (0)1782 764428

tel: (switchboard) +44 (0)1782 764444

fax: +44 (0)1782 412331

email: enquiries@ceram.com

web: www.ceram.com

PHYSICAL TESTING ANALYSIS REPORT

Description: Freeze Thaw

Test Method: EN771-6 (EN12371)

Ceram Reference: (135405)-22969

Client: Birchover Stone Ltd
Capstone House
Dunston Way
Off Dunston Road
Chesterfield
S41 9RD

For the Attention of: Mr Nigel Morton


Date Logged: 22-Oct-2013

Date of Tests: 19-Nov-2013 to 09-Dec-2013

Report Date: 17-Dec-2013

Purchase Order No.: 08091

Please find attached the results for the sample(s) recently submitted for analysis.


Mr Graham Doe
Author

Ceram Reference: (135405)-22969
Customer Reference: Birchover Gritstone
Description: Natural Stone Masonry



**Determination of Frost Resistance of Natural Stone
(BSEN 12371:2010)**

Sample	Visual Inspection Score Scale
1	0
2	0
3	0
4	0
5	0
6	0
7	0
8	0
9	0
10	0

After Freeze-Thaw cycles the specimens were examined on all faces and sides and their behaviour is scored using the following scale:

0 = specimen intact

End of Test Report